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Q) New Formulary Submissions and Re-submissions

Doxylamine / Pyridoxine (Xonvea ®) for nausea and vomiting in pregnancy - AMBER 2 @

e Licensed treatment option for Nausea and Vomiting of Pregnancy (NVP), but poor
published evidence of efficacy and significantly more expensive than other well
established treatment options.

e Use is restricted to Specialist initiation for patients with severe hyperemesis that
have been reviewed in Secondary Care. May be considered as a second line
treatment option when promethazine, cyclizine and prochlorperazine have not been
effective or not tolerated.

* Local guidance for Nausea and Vomiting of Pregnancy is available here.

Nebivolol 5mg tablets - AMBER 2 @

Indication and decision:
e Cardio-selective beta blocker for patients intolerant of other beta blockers.

e Usage should be restricted to the 5mg tablet strength as other strengths are
significantly more expensive and 5mg tablets are licensed for halving and quartering.


https://www.nottsapc.nhs.uk/media/xbvlzgqx/nausea-and-vomiting-in-pregnancy.pdf?

1.25mg, 2.5mg and 10mg tablets remain GREY O

Patients currently prescribed nebivolol in other strengths to 5mg should be reviewed
for a switch to 5mg tablets and up-titration to the maximum tolerated dose. 5mg
tablets offer a cost saving opportunity when used in preference to other strengths.

Nebivolol Formulary 5mg tablets (may be quartered or halved for lower doses)
& swc

g * Available as a 2nd line beta blocker for those intolerant of bisoprolol.
* Other strengths of tablets are significantly more expensive than 5mg and are classified
REY_ |
* 5mg tablets may be quartered or halved for those requiring 1.25mg or 2.5mg doses (within
product license). Doses should be titrated to an optimal dose.

[@] Link to reviews

Antipsychotics for chronic or Treatment Resistant Depression -AMBER 2

Amisulpride may be used as a treatment option for chronic depression . Aripiprazole,
olanzapine, risperidone and quetiapine MR are options in Treatment Resistant
Depression (TRD).

Quetiapine MR is licensed for TRD, but this indication is off-label for the other
antipsychotics.

Usage is reflective of current practice and is aligned with NICE guidance. These
medicines will be initiated and stabilised in Secondary care mental health services.

Effective antipsychotic doses for chronic or TRD tend to be lower than those used to
treat psychosis and psychotic depression.

Local Prescribing guidance for antipsychotics has been updated to include this

indication.

Atogepant and rimegepant trdffic light re-classification - AMBER 2 %



https://www.nice.org.uk/guidance/ng222
https://www.nottsapc.nhs.uk/media/h1rhdm51/antipsychotic-prescribing-guideline.pdf?UNLID=79687779820257315215

-

e For migraine prevention only for patients who have not responded to maximum
tolerated dose or are intolerant to at least three standard preventative treatments.

e Can now be initiated in Primary Care on recommendation or Advice & Guidance from
the Specialist — does not require a full referral into Secondary Care.

e To continue ongoing prescribing a treatment review is required after 12 weeks of
treatment demonstrating efficacy; defined as at least 50% frequency reduction of
episodic migraines - atogepant or rimegepant, or 30% of chronic migraines -
atogepant only.

New and updated guidelines, Shared Care Protocols and
Information Sheets

@ Antimicrobial Guidelines:

m Recurrent Urinary Tract Infection (UTI) - previously known as UTI Prophylaxis guideline -

(update)

The guideline was reviewed cross-referencing the below NICE updates:

e NICE NG112 Urinary tract infection (recurrent): antimicrobial prescribing, last
updated Dec 2024.

e NICE CKS Scenario: Recurrent UTI (ho haematuria, not pregnant or catheterised), last
revised Feb 2025.

Summary of main changes:


https://www.nottsapc.nhs.uk/media/1slhx1sq/recurrent-uti.pdf
https://www.nice.org.uk/guidance/ng112
https://cks.nice.org.uk/topics/urinary-tract-infection-lower-women/management/recurrent-uti-no-haematuria-not-pregnant-or-catheterized/

e Vaginal oestradiol added as a treatment option and should be considered early in the
treatment for peri and post-menopausal women, trans men and non binary people
with a female urinary system.

e Methenamine should be offered as an initial alternative to continuous antibiotic
therapy for UTI prevention in women, trans men and non-binary people with a
female urinary system.

¢ No change to the antibiotics recommended after trial of methenamine: trimethoprim
or nitrofurantoin.

e Post coital antibiotics renamed Single-dose antibiotics.

e Stand-by antibiotics are the last recommended option for limited patients only
(fewer than 1 UTI per month and only after sending the sample for cultures).

Summary of Prescribing Strategy Options
Vagnal Oestrogen Consider prescribing a vaginal oestrogen In peri- and post-
menapausal women. frans men and non-binary people

with a female urinary system,

Single-dose Antibiotic (one-off dose)
Continuous Urinary Antiseptic Prophylaxis

Continuous Antiblotic Prophylaxis
Standby Antibiotics

For rlUTls due to an identfiable trigger {e.q. sexual

Intecourse)
Continuaus prophylaxis with methenamine hippurate as an
initial toc 5 antibiotic I

Lk b}

Conlinuous low-dose antiblotic prophylaxis
A'seilstart’ course of antibiotics if <1 episode per month

topical g

Vaginal oestrogen
formulation

Dose

Ci i and toring

Intravaqinal creams & gels

Estriol 0.1% (1mg/g) cream
(preferred strength and most
cost-effective option)

Apply 1 applicatorful
daily for 3-4 weeks, then
reduced to 1 applicatorful
twice weekly, to be
applied at bedtime.

Vaginal Tablets/Pessaries

10 microg daily for 2
vaginal tablets weeks, then reduced to
(Prescribe i g 10 g twice
Pessaries are for 2nd line use | weekly.

if vaginal cream isn't suitable.)

« Estriol vaginal cream, Estradiol pessaries or
vaginal tablets, and Estring® vaginal rig are
used for the prophylaxis of recurrent urinary-
tract infection in postmenopausal women but
are not licensed for this indication.

«Ensure prescription is reviewed 12 monthly

+Contraindications:

o Active or recent arterial
thromboembolic disease (e.g. angina or
myocardial infarction)

o history of breast cancer, oestrogen-

cancer,

Vaginal Ring

Estradiol

To be inserted into upper
third of vagina and worn

o history of VTE or thrombophilic disorder
o undiagnosed vaginal bleeding or
untreated endometrial hyperplasia

7.5mceg/24hr (Estring®) continuously; replace

after 3 months.

*Cautions: see BNF entries for estriol and
estradiol

Other antimicrobial updates:

& UTlin Pregnancy (update)

The guideline was reviewed taking into account the updated NICE CKS Scenario: UTl in
pregnancy (no visible haematuria), last updated Feb 2025.

Main changes:

e Changes made to Asymptomatic bacteriuria, with emphasis in education the patients
on MSU collection.

e Remember Asymptomatic bacteriuria (ASB) is the isolation of the same organism in
a mid-stream urine on two separate occasions, with a colony count of >10,000 -
100,000 organisms/ml.

e Antibiotic choice and doses remain unchanged.


https://www.nottsapc.nhs.uk/media/rm1c3qi2/uti-in-pregnancy.pdf
https://cks.nice.org.uk/topics/urinary-tract-infection-lower-women/management/uti-in-pregnancy-no-visible-haematuria/
https://cks.nice.org.uk/topics/urinary-tract-infection-lower-women/management/uti-in-pregnancy-no-visible-haematuria/

e Further links added to NICE guidance on antenatal care and Asymptomatic
bacteriuria to support the stance on screening.

ia (ASB) in

* ASB is the isolation of the same organism in a mid-stream urine on two separate occasions, with a
colony count of >10,000 - 100,000 organisms/ml.

« Despite the lack of strong recommendations from NICE, RCOG, and the UK National Screening
Committee to routinely screen for ASB in uncomplicated pregnancies, it remains a routine
antenatal practice across most of the UK, although with significant variation in clinical
practice. If routine screening of MSU for ASB is conducted, it is crucial to provide guidance
on proper MSU collection to minimize contamination, as 50% of positive results are not
confirmed upon repeat testing.

«  When detected, standard practice is to treat with antibiotics in pregnancy because of the higher risk
of pyelonephritis and an association with pre-term labour and low birth weight.

* Treat for 7 days with an antibiotic according to the culture and sensitivity results - treatment options
as below.

* There is no evidence regarding whether further MSUs should be sent post-treatment or repeated

« For patients with known urological/renal abnormalities, or under the care of the Obstetric-Renal team,
asymptomatic women may be treated with antibiotics based on the first positive urine culture.
Discussion with microbiology may be required depending on the organism grown

* Repeatedly positive urine cultures in should be ‘with mi and obstetrics
+/- urology, as this may indicate a urological abnormality is present and repeated antibiotic courses
carry risks in pregnancy.

Symptomatic cystitis:

* Send a pre-treatment MSU, advising the patient on how to take an MSU to minimise contamination.

«  Review any previous microbiology resuits as a guide.

* Start empiric treatment as below and adjust when the sensitivities of a pre-treatment MSU are

available.
Upper UTUpyelonephritis:

o f suggest the antibiotics below are not suitable and the patient should
be referred for assessment as they often require IV antibiotics.
Short-t use of in is unlikely to cause problems to the foetus; however, it
should be avoided at term or if delivery is imminent.

« Pivmecillinam is not known to be harmful in pregnancy. Long courses (>7 days) or repeated courses
should be avoided as long-term use of pivmecillinam is associated with carnitine deficiency.

o The use of pivmecilinam during late pregnancy may cause a false positive test for isovaleric
acidaemia in the newbom as part of neonatal screening

o Cefalexin is safe in pregnancy but is recommended for third line use in UTIs or pyelonephritis if IV
antibiotics are not required. This is due to the increased risk of C. difficile and recent reports of serious
C. difficile infection in pregnant patients.

Quinolones should be avoided in pregnancy or in patients who are trying to become pregnant.
Antibiotic Dose Durstion

First line:

Nitrofurantoin 100mg MR twice daily

Avoid at term or if delivery is (50mg four times a day if MR caps unavailable)

Second line:

Pivmecillinam? 400mg immediately, then 200mg three times daily Aufor 7 days
Third line:

Cefalexin 500mg three times a day

If known to be sensitive based on culture and sensitivity results
Trimethoprim® 200mg twice daily
T Avoid Uimethopri In The TSt INmester of In paUEnts Who have & low oate Stalus or on 0iale aNtagonIsts. &.g.. Sn-=pIiepic of proguant

2 The intake shocty before delivery may cause a false positive test for isovaleric acidsemia in the newborn's neonatal screening. Recent pivmeciinam
use should be recorded on the

nts. Sagrosiic lodls, and other UTI resources,

The
Further infomation to support the stance on screening:
Overview | Antenatal care | Guidance | NICE

@ Dental Abscess (update)

e Reviewed in line with NICE CKS Dental abscess, last reviewed May 2023.

e Stronger emphasis on the need to see a dentist for proper care.
e Antibiotic choice and doses remain unchanged.

Embed://<iframe width="760px" height="500px"
src="https://sway.cloud.microsoft/s/32EjHKnpzKrgzh77/embed" frameborder="0"
marginheight="0" marginwidth="0" max-width="100%" sandbox="allow-forms allow-modals
allow-orientation-lock allow-popups allow-same-origin allow-scripts" scrolling="no"
style="border: none; max-width: 100%; max-height: 100vh" allowfullscreen
mozallowfullscreen msallowfullscreen webkitallowfullscreen></iframe>

Anticoagulation guidelines - monitoring update

The Anticoagulants in AF and Direct Oral Anticoagulants for DVT and PE - Prescribing
Information have both been updated in line with NICE CKS.

e national messages have changed to 4-monthly monitoring in patients over 75 years
or with frailty.


https://www.nottsapc.nhs.uk/media/mtqjk4pd/dental-abscess.pdf
https://cks.nice.org.uk/topics/dental-abscess/
https://www.nottsapc.nhs.uk/media/vlsfl14j/anticoagulants-in-af.pdf
https://www.nottsapc.nhs.uk/media/04qm4dfb/doacs_for_vte.pdf
https://www.nottsapc.nhs.uk/media/04qm4dfb/doacs_for_vte.pdf

e creatinine clearance (CrCl) monitoring intervals have been revised to 15-29 mL/min
(from 15-30 mL/min), 30-60 mL/min, and >60 mL/min to better reflect the dosing
adjustments required in renal impairment.

e the wording in the guidance has changed to reflect that Apixaban and Rivaroxaban
are both the preferred DOACs locally.

Baseline blood tests
U +Es (Creatinine Full blood count Coagulation screen | Liver function tests
Patient group clearance]

All / / / /

The current national recommendations, once DOAC treatment is started, are to review patients after 1 month, and at least 3
monthly thereafter. Follow up intervals may vary depending on the individual patient’s characteristics, comorbidities and co-

27 Please see below for frequency on blood ring the first year and ongoing.
U +Es (Creatinine Full blood count Coagulation screen Liver function tests
Patient group clearance)
X Inappropriate
Creatinine Clearance Annually* Annually* without correct Annually*
> 60ml/min P

X Inappropriate
If the person is frail or i

4 monthly** 4 monthiy** without correct 4monthly**
older than 75 years2 i / i
reagent
Creatinine Clearance e 5 s X Inappropriate -
30-60ml/min Mizmin iy without correct i
6 monthly ** 6 monthly** 6 monthly**
reagent
X Inappropriate
Creatinine Clearance 3 monthly** 3 monthly** without correct 3 monthly**
15-29ml/min reagent

Cow’s Milk Protein Allergy (CMPA) in Infants: Healthcare Professional Guidance (update)

formula (EHF) | choice Aptamil Pepti® 1 v x x x " x
Aptamil Pepti® 2 x ‘ x x vi x
AminoAcd | Greenz | Neocate LcP v 7 x i i x5
formula Choice
(AAF)
Alpro Soya Growing Up v v 32 v v v
Supermarket Drink 1-3 + Years
dairy milk
alternatives Alpro Oat Growing Up Drink | x v v v v v
134 Years
‘Oatly Oat Drink Barista x v ¥ x* * v
Edition
Oatly Oat Drink Whole x v v i = v

Appendix 1 -Non-Igk and IgE CMPA
[ e non-IgE CMPA Severe non-IgE CMPA IgE CMPA

Mostly 2-72 hours after ingestion Mostly within minutes (maybe up to 2
‘cow's milk protein (CMP). Mostly hours) after ingestion of cow's milk
protein (CMP)

Mostly formula fed or at the onset of
mixed feeding

One or more of the following
symptoms)

Gastrointestinal
* Acute vomiting or diarrhoea,
abdominal pain/colic.

Skin:
* Acute pruritus, erythema urticaria

. of
dermatitis Acute worsening of eczema,

Respiratory:
= acute rhinitis
<Difficulty breathing
»  Swelling -inc facial
« Collapse/pallor



https://www.nottsapc.nhs.uk/media/3yzjjsqe/cows-milk-allergy-overarching-guide.pdf

GPs’ quick prescribing reference guide for CMPA formula

Nottinghamshire Avea Prescribing Comitiee

per tin

Key Points

£12.92

EHF: Indicated if:
* Mild to moderate IgE-mediated CMPA

£12.92

* Mild-moderate non-igE-mediated CMPA

Mild to moderate non-IgE-mediated
DELAYED):

» Confirm diagnosis with home milk challenge

* SMA® Althera® 400g (1 line
if Holal option required) - see
_appendix2

£11.04

4 weeks after starting EHF — only complete
if symptoms resolve.
* Maintain CMPA elimination diet until 3-12

« Aptamil Pepti® 1

months old, and for at least for 6 months
after diagnosis.

* Refer to Community Paediatric Dietitian

* Aptamil Pepti® 2 it is not
essential to change, and the child
can remain on 1 with no significant
nutritional consequences)

£10.98

IMMEDIATE IgE-mediated CMPA symptoms
> Refer to Secondary Care

** instructions for making up Nutramigen 1/2 with
LGG* are different to standard formula as probiotics
are inactivated by hot water, advise to follow
Instructions on the tin,

AAF: First line indicated if anaphylactic
reaction/ SEVERE IgE or SEVERE non-IgE-
mediated including blood in stools

SEVERE IMMEDIATE IgE-mediated

> Refer urgently to Secondary Care without

Pathway for diagnosing cow’s milk protein allergy.

Symptoms suggest CMPA — See appendix 1

Take Allergy Focused History * link doc

‘completing milk challenge.

Red flags
Faltering growth
Severe atopic dermatitis;

3

hylaxis, ollapse

DELAYED non-IgE mediated CMPA (2-72hours)

[

2

Exclusively Breastfed (BF) Formula Fed or Mixed Feeding
v +
* Encourage exclusive BF Trial of Extensively Hydrolysed
Trial Maternal Milk Formula (EHF)
Free Diet 1000 1200mg * Prescribe 4 tins to check tolerance
calcium + 10pg (400 Prescribing Guidance bel
1U) Vit D (OTC) * If started solids: Cows-Milk-Free-Diet
* If started solids: *If mixed feeding and symptoms
Cows-Milk-Free- persist; trial of maternal milk free
Diet diet + calcium +vit D
i i
[ Review after 4 weeks ]
1
+ 12 ¥ ¥
EHF NOT Accepted SOME improvement IMPROVEMENT NO Improvement
Consider trial of
5 FIR
Consider: St i Amino Acid Formula

process over the last six months.

restructured to offer more concise pathways.

The updated Cow’s Milk Protein Allergy guideline has undergone an extensive review

Although no major changes have been made to the guideline, it has been

Asthma in Adults now renamed Nottinghamshire Adult (12 years and older) Asthma

Treatment Guideline (update)



https://www.nottsapc.nhs.uk/media/pucjssor/adult-asthma-guideline.pdf
https://www.nottsapc.nhs.uk/media/pucjssor/adult-asthma-guideline.pdf

New or Uncontrolled Asthma Adult and Children 212 Years. SIT (Single Inhaler Therapy) Asthma Treatment Summary. (VHS

Check: self-management plan, sympt i inhaler i how many inhalers used (too few/ many), vaccines offered, smoking & pollution.
Consider Allergy treatment. Advise : If treatment becomes less effective or symptoms deteriorate — seek medical attention.

Increase and reduce dose according to asthma control. > with moderate dose

Expiry Single Inhaler Therapy (SIT) \ 1/~ MART?See page 2
A‘C"(S;IT (No salbutamol or other SABA) n -
N i ncontrolled on
; Newly diagnosed or
i : :
foacss) Formoterol/Budesonide. only using a SABA [g“r'e‘m f; n"'(ﬁt‘g]?;:g;::’::g[ Uncontrolled on low dose MART
120 dose DPI exacerbation)
AIR Moderate dose MART
Sears T — (Anti-Inflammatory Reliever) Low dose MART (Maintenance And Reliever Therapy)
£28 u 20006 (Maintenance And Reliever Therapy)
212 years - ONE reliever
dose PRN ONE dose BD TWO doses BD
2 years = WockAir (consider expiry) & 1 reliever PRN & 1 reliever PRN
)ufizm 160/4.5
B ‘ ) -
PRN Reliever : 1 dose as needed. Symptoms after a few minutes? Take an additional dose
No more than 6 doses on any single occasion: See Asthma attack advice box below.
4months Fobumix
£21.50 . 160/4.5

MART max daily doses
Formoterol/budesonide DPI
Normally not more than 8 doses a day. Max 12 doses a day for limited period.
Seek medical attention
Formoterol/Beclomethasone Bibecfo & Luforbec MDI.
3 rr:;:!hs 120 dose MDI ;: 8doses in 24 hrs
218 years Luforbec 100/6 Formoterol/beclomethasone MDI & DPI
Bibecfo 100/6 Off label for AIR and moderate MART. Offer a 25 doses in 24 hrs = High dose ICS.
spacer. Areochambers are compatible

212 years
&

If DPI not suitable

.._,«l 5 doses in 24 hours = 150 doses per month > 1 inhaler
o " 8 doses in 24 hours =240 doses per month =2 inhalers

Asthma attack using SIT
People using SIT do not

ients ‘If you feel worse at any point OR you do not feel better after six doses call 999 for an ambulance. If needed repeat after 10 minutes & call 999 again.’
a SABA. Only prescribe a SABA with SIT if advised by specialist. Document advice in patient self-management plan. CKS advice for HCPs

The guideline is for Adults and Children 212 Years, previously it was for 18 and over.

Updated to reflect NICE guidance on Single Inhaler Therapy (SIT) and Anti-
Inflammatory Reliever Therapy (AIR).

Flow diagrams clarified for AIR and MART regimens.

Newly diagnosed patients or patients whose asthma is uncontrolled with their
current regimen, should be offered (SIT).

A combined inhaled corticosteroid (ICS)/formoterol inhaler (e.g. Fobumix, Symbicort)
used either as an ‘as-needed reliever’ AIR regimen or MART regimen for patients
with significant symptoms.

The guideline includes advice about switching from the previous treatment pathways
i.e. regular ICS and plus salbutamol to a MART regimen.

If a patient’s asthma is controlled, they should continue on their current pathway.

SABA’s should no longer be prescribed without an inhaled corticosteroid (ICS) and
that SABA only patients should be switched to an ‘as-needed’ single inhaler AIR
(anti-inflammatory) regimen.

The only inhalers licensed for AIR are budesonide/formoterol dry powder inhalers
(DPI).

Wockair 160/4.5 ( 160 micrograms of budesonide and 4.5 micrograms of formoterol
fumarate dihydrate) has now been added to the guidance and the Joint Formulary.
Wockair DPI is licensed 212 Years, more cost effective than current formulary options
and has a 2-year expiry after opening which would be easier and possibly safer for a
patient only using an inhaler occasionally.

Prescribers reminded to consider inhaler expiry dates to reduce waste



Asthma attack using SIT Advice for patients ‘If you feel worse at any point OR you do not
feel better after six doses call 999 for an ambulance. If needed repeat after 10 minutes &

call 999 again.’

Managing Behavioural and Psychological symptoms in People with Dementia in Primary

Care (update)

Dementia with Lewy Bodies (DLB) or Parkinson’s Disease Dementia (PDD)

Depression

Watchful waiting, Consult
Specialist services, CMHT

Sertraline (4),

Psychosis (2)

Stop dopamine agonists,
consider reducing L-DOPA,

Quetiapine (4), Aripiprazole

Watchful waiting, Consult

(nightmares, hyperactivity)

Aggression Specialist services, CMHT PRN Lorazepam, Trazodone (6)
Severe Anxiety gﬁgmﬁr’ix&fo&sﬂ% Trazodone (6), Sertraline
Severe Agitation g;zg?;tnggesccg’;ﬂ% PRN Lorazepam, Trazodone (6)
Poor Sleep (3) Sleep Hygiene & CBT PRN Zopiclone,

REM:sieep; behaviour Memantine Clonazepam, Melatonin (7)

Vocalisation/shouting

Identify underlying symptoms or problems. No specific drug treatment.

Wandering

No specific drug treatment.

All patients with Alzheimer’s, Dementia with Lewy Bodies, Parkinson’s disease dementia, and Mixed
Dementia should be considered for Acetyl Cholinesterase Inhibitors and/or memantine unless specifically

contraindicated, tried and no benefit, or stoiﬁed because of adverse effects.

Depression

Alzheimer’s Disease

Watchful waiting, Consult
Specialist services, CMHT

Sertraline

Psychosis (2)

Watchful waiting, Consult
Specialist services, CMHT

Aripiprazole, Risperidone (5),

Aggression

Watchful waiting, Consult
Specialist services, CMHT

PRN lorazepam (1), Risperidone (5),

Severe Anxiety

Watchful waiting, Consult
Specialist services, CMHT

Sertraline, Trazodone (6)

Severe Agitation

Watchful waiting, Consult
Specialist services, CMHT

PRN lorazepam, Risperidone (5),

Poor Sleep (3)

Sleep Hygiene & CBT

PRN Zopiclone,

Vocalisation/shouting

Identify underlying symptoms or problems. No specific drug treatment.

Wandering

No specific drug treatment.

e First-line medication options removed; referral to Community Mental Health Team

advised.

e Amisulpiride for agitation and psychosis removed.



https://www.nottsapc.nhs.uk/media/p0jlee5o/bpsd-guideline.pdf
https://www.nottsapc.nhs.uk/media/p0jlee5o/bpsd-guideline.pdf

e Mirtazapine removed for the treatment of emotional lability and depression in
dementia.

e Added acetylcholinesterase inhibitors and/or memantine to be considered for all
patients with Dementia with Lewy Bodies, Parkinson’s disease dementia, and Mixed
Dementia unless specifically contraindicated.

e Added PRN lorazepam for aggression and severe agitation.
e Added trazodone for severe anxiety, agitation and aggression.

e Formulary classifications updated accordingly

Pain guidelines updates

Management of Neuropathic Pain for Adults in Primary Care (update)

e Gabapentinoids moved to second-line due to safety concerns and to help to reduce
the high local prescribing.

e New section added on dose tapering and switching.
e Lidocaine plasters remain under Advice & Guidance.
e CityCare Pain Team to be consulted for final feedback.

e Updated safety advice and added dosing in renal impairment.

Nottinghamshire Area Prescribing Committee

| NEUROPATHIC PAIN TREATMENT PATHWAY I—
I |
PHARMACOLOGICAL MANAGEMENT NON-PHARMACOLOGICAL
+ See page 4 for information regarding realistic TREATMENT OPTIONS
ion of i + Address common psychological co-
+ Document baseline and agree with patient moibidtties (e.g. anxlety/depression),

desired treatment outcomes before initiating consider referring/signposting to
therapies. psychological therapies such as

cognitive behavioural therapy *

ids, opioids or I ines are
not recommended for the management of sciatica * If sleepis disturbed discuss sleep
— if the 12t line treatment options are not effective restoration strategies *
refer to Pain Specialist. « Physiotherapy
« Ensure adequate doses are trialled for a long « Interventional approaches such as
enough time before moving to the next step. Do surgery

not continue ineffective treatment i.e. use “short
sequential trials “or “one medication at a time".

+ See table on page 9 or refer to BNF and/or SPC
for adverse effects and contraindications for
specific medications.

* Please see Clinicians Resources on
page 10 for more information/options.

Refer patient to Specialist at any

] stage — where the diagnosis is in
1ge ]

For neuropathic pain offer a choice of either: doubt or patient is not responding to

15t LINE: AMITRIPTYLINE or DULOXETINE jeatmernt,

2" LINE: GABAPENTIN or PREGABALIN

For trigeminal neuralgia offer

Review 4 weeks after initiation or treatment change (to | CARHAMAZEPINE

Comments

Amitiptying 1025 mg atnight Smgatngn  T9690- Higher doses up 10
s g ma st e T s Shckd ey b e ey ovet b ek, OFF-LABEL USE
Garvamazepine  1omg ooy 20" o o oty 2 2.4 sy, o o

e —— o Seeome? for ce s

‘Pregabalin 75mg twice daily 300mg twice daily Seanane - o MCE Clcy 46 weeks.



https://www.nottsapc.nhs.uk/media/xjupdnjy/neuropathic-pain.pdf

el
Licanse for diabeti neuropathy only. Biood pressure monitoring recommended in paients wih known
3

v in sovre el mpasmens
mgonce daly  120mg once iy orin (CrCI<30miimin) Avokdabrupt wihdrawal (wihdraw slowy ove Tin.of 1102 weeks).Rik of secionn
Duloxstine e Bwests
Increase 0 60mg THOATC Moy Increase LFTs
e daly i
50)
opios
50— 100mg four  100mg four tmes @ =
T mes o cay day conjoncion wih TCA or SSRI dwsats
capsaicin oors% 3-8 umesdaly Bweks
“Two plasers as
ecommended by oandes
LMOCSE  ongpastercan  telocalPanTeam g Py
medialed b aithough max od s
plasters canse dose 3
astors) Uptotwor 1100 signtcant

Opioids for Chronic Non- Cancer Pain In Adults Guideline (excluding end of life pain)
(update):

e Fully revised to reflect NICE guidance prioritising non-opioid and non-
pharmacological options.

e Dosing table redesigned to avoid linear escalation.

[ ————

Opioids for Chronic Non- Cancer Pain In Adults Guideline
(excluding end of life pain)

Pain is usually described as acute (short term) or chronic (long term - usually more than three months).
This guideline does not include management of acute pain

Understanding and managing chronic pain

«  Chronic pain is classified into 3 categories (chronic primary pain, chronic secondary pain, or both) by NICE193: Chronic Pain

« Chronic pain is a mult i i ions, including opioids, are often minimally effective for
persistent pain and generally play a limited role in its management.
. N methods, i physical and i iques, are far more impactful in the long-term

management of chronic pain.
Management Strategies:
« Before i opioids, explore and non-opioid treatment options:

Non-Pharmacological Methods

« Self-Care: Empower patients to actively engage in self-management strategies. Living well with chronic pain necessitates
ongoing self-care and resilience.

Non-Drug Explore iques such as (note: currently not commissioned within Nottingham CS).
Psychological Therapies: Such as Cognitive Behavioural Therapy (CBT), meditation, and mindfulness practices to address
the psychological dimensions of pain.

Physical Activity: Encourage regular physical activity and structured exercise programs. Reassure patients that movement
typically does not lead to further tissue damage.

Opioid Therapy

«  Chronic Primary Pain (pain not clearly related to a specific underlying condition) - NICE NG193 emphasizes the limited
evidence supporting opioid use for chronic primary pain and recommends non-pharmacological and non-opioid
pharmacological approaches as outlined above.
Chronic Secondary Pain (related to an underlying condition e.g. arthritis)- Management should follow the relevant NICE or
local guidance for the specific condition. Opioids have a limited role and should only be considered when explicitly
recommended.
Coexisting Pain Types -Chronic primary and secondary pain may co-occur. Clinical judgment is essential to determine if
elements of the pain should be managed as chronic primary pain alongside treatment for the underlying condition.
Therefore, initiation of opioids should be reserved for patients with chronic secondary or mixed pain types, strictly adhering to
condition-specific guidance.
For full details see APC of chronic pain quideline and NICE NG193,

Initiating prolonged-release opioids for post-operative pain is not recommended unless advised by specialist pain team
(MHRA warning _March 2025)

Before initiating opioid therapy

* Before starting opioids refer to NICE NG215 guideline on medicines associated with dependence or withdrawal symptoms_for
information that should be considered and discussed with the patient, including steps to reduce the risk of dependence.

«  Use only as part of a wider management plan that aims to improve physical function, reduce disability and improve quality of
life

Agree individualised treatment goals for each patient and document. Treatment success is demonstrated by pain relief and

progress towards treatment goals.

Make it clear to patients that if trial is unsuccessful then opioid treatment will be stopped.

Give realistic expectations. Opioids are unlikely to give complete pain relief. Some pains, particularly long-term pain, do

not respond to opioids. See APC Neuropathic Pain quidance or_NICE: Low back pain and sciatica quideline.

Other guidelines

Male Lower Urinary Tract Symptoms (LUTs):

e Tadalafil 5mg daily added for patients with LUTS and erectile dysfunction.
e PSA monitoring guidance clarified.
e Doxazosin removed.

Osteoporosis and fracture prevention guideline for Primary Care in Nottinghamshire
(minor update)



https://www.nottsapc.nhs.uk/media/q21f0np2/opioids-for-persistent-noncancer-pain.pdf
https://www.nottsapc.nhs.uk/media/5bsm0hl2/male-luts-clinical-guideline.pdf
https://www.nottsapc.nhs.uk/media/rcwdeffe/osteoporosis-guidelines.pdf

Renal referral removed for patients with CrCl <30 mL/min who require bone sparing
therapy.

These patients should now be referred to Bone Health Specialist, Healthcare of Older
People, or Metabolic Medicine.

Medicines Initiated or Recommended by Out of Area (OOA) Clinicians (update)

Minor changes circulated via email and approved post-meeting.

Vitamin B12 guidelines (update)

IM hydroxocobalamin remains the preferred treatment for most vitamin B12
deficient patients.

Self-administration of IM injections is promoted.

Oral hydroxocobalamin added as an option for certain deficiency types and re-
classified as AMBER 3.

Horizon scanning, formulary amendments and traffic light changes

Survimed® OPD 1.5kcal — Changed from GREY to AMBER 3 in line with updated
guidance for management of PERT shortage. This is a temporary reclassification in
line with Vital 1.5cal® and Peptisip Energy HP®, to be reviewed once the shortage
improves - AMBER 3 .

Medihoney CE marked products - All Medihoney products except for the MediHoney
barrier cream, have been discontinued due to the inability to comply with regulatory
stipulations. GREY O They will be replaced by Activon tube, Algivon and Actilite-
AMBER 2 ©

Suvexx®sumatriptan 85 mg/ naproxen 457 mg film-coated tablets — Not a cost-
effective combination product . GREY O

Rivaroxaban oral suspension 5 mg/ml — GREY O - Potential risk for medication
errors from availability of alternative strength to that currently in use for paediatric
patients (1mg/ml).

Liraglutide generics for Type 2 diabetes - AMBER 2 . Zegluxen® and Diavic® are
preferred brands locally. Significantly less expensive than other GLP-1 agonists.


https://www.nottsapc.nhs.uk/media/0atnc2ii/out-of-area-prescribing-requests.pdf
https://www.nottsapc.nhs.uk/media/3xufkasz/vitamin-b12-treatment-guideline.pdf
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Update on Our Webinars and Bulletin Format
Dear colleagues,

After carefully reviewing attendance at previous webinars and considering our current team
capacity, we've decided to pause our live webinar sessions for the time being.

Instead, we'll be focusing on enhancing our bulletin. We’ve heard your feedback that
previous versions felt too streamlined and that simply linking to updated documents didn’t
always make it easy to spot what had changed. In response, we’re aiming to make the
bulletin more detailed and informative, highlighting key updates more clearly and, where
helpful, including recorded audio or video content for more complex topics or those with
broader impact.

We hope this new approach will make it easier for you to stay informed and engaged.

As always, we welcome your thoughts and suggestions—please don’t hesitate to get in
touch at nnicb-nn.nottsapc@nhs.net.

Warm regards,

The Interface Team


https://www.nottsapc.nhs.uk/publications/webinars/
mailto:nnicb-nn.nottsapc@nhs.net
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@ Our new episode is here: Gabapentinoids — Prescribing and Deprescribing

Our latest podcast episode, Gabapentinoids: Prescribing and Deprescribing, is a rich and
thought-provoking discussion hosted by Nirlas Bathia, Medicines Optimisation Pharmacist.

Joining the conversation are:
e Dr Stephen Willott, GP at the Windmill Practice and GP Alcohol Specialist for NRN,

e DrlJonathan Lloyd, GP at Tudor House Medical Practice with 15 years’ experience

working in prison healthcare,
e Purba Bhattacharjee, Clinical Lead at Nottingham City Pain Clinic,

e DrJohn Barker, Clinical Lead for Nottinghamshire Healthcare Substance Misuse

Services.

Together, they explore the complexities of gabapentinoid use, challenges in deprescribing,
and practical insights from both primary and secondary care perspectives.

Feature of the month: Prescribing Weight Management Injectables
— Tirzepatide (Mounjaro®)

From 23rd June 2025, prescribing of weight management injectables such as tirzepatide will
be managed by a community-based, locally commissioned service: the Nottingham and
Nottinghamshire Weight Management Single Point of Access (WMSPA).

This service will support a limited cohort of patients who meet the defined |ocal eligibility
criteria. All referrals must be submitted via WMSPA, which will coordinate access and, where
appropriate, refer patients on to other relevant services.

Referral forms and further information are available here and on Teamnet.

Tirzepatide should not be prescribed by GPs for weight loss.


https://www.nottsapc.nhs.uk/publications/podcasts/
https://https/open.spotify.com/episode/0ZaONUZ5xtfkbgzwOyOugy?si=ObaX8t6qTBOu7IxqHXWj8w
https://open.spotify.com/episode/0ZaONUZ5xtfkbgzwOyOugy?si=ObaX8t6qTBOu7IxqHXWj8w
https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fteamnet.clarity.co.uk%2FTopics%2FPublicAttached%2Fd7edb0bb-005a-4290-840e-b28400ac69a0%3FUNLID%3D4977452812025620105638&data=05|02|irina.varlan%40nhs.net|c93bfff838b0449ce2b108ddbee838b5|37c354b285b047f5b22207b48d774ee3|0|0|638876626778371299|Unknown|TWFpbGZsb3d8eyJFbXB0eU1hcGkiOnRydWUsIlYiOiIwLjAuMDAwMCIsIlAiOiJXaW4zMiIsIkFOIjoiTWFpbCIsIldUIjoyfQ%3D%3D|0|||&sdata=snm%2FjxcfhhX8cV4%2BT1wh%2FhqXAkc91H5XTfmaWbubehs%3D&reserved=0
https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fteamnet.clarity.co.uk%2FTopics%2FPublicAttached%2Fd7edb0bb-005a-4290-840e-b28400ac69a0%3FUNLID%3D4977452812025620105638&data=05|02|irina.varlan%40nhs.net|c93bfff838b0449ce2b108ddbee838b5|37c354b285b047f5b22207b48d774ee3|0|0|638876626778371299|Unknown|TWFpbGZsb3d8eyJFbXB0eU1hcGkiOnRydWUsIlYiOiIwLjAuMDAwMCIsIlAiOiJXaW4zMiIsIkFOIjoiTWFpbCIsIldUIjoyfQ%3D%3D|0|||&sdata=snm%2FjxcfhhX8cV4%2BT1wh%2FhqXAkc91H5XTfmaWbubehs%3D&reserved=0
https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fteamnet.clarity.co.uk%2FAnnouncements%2FPublic%2F5393ba38-4468-4bb6-b585-b3020092c8c6&data=05|02|irina.varlan%40nhs.net|c93bfff838b0449ce2b108ddbee838b5|37c354b285b047f5b22207b48d774ee3|0|0|638876626778412532|Unknown|TWFpbGZsb3d8eyJFbXB0eU1hcGkiOnRydWUsIlYiOiIwLjAuMDAwMCIsIlAiOiJXaW4zMiIsIkFOIjoiTWFpbCIsIldUIjoyfQ%3D%3D|0|||&sdata=UtERNQbdzm%2BFckTGDGZiCcX4zulpJZ6NCr7VWGOmcCY%3D&reserved=0
https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fteamnet.clarity.co.uk%2FTopics%2FPublicAttached%2Fd7edb0bb-005a-4290-840e-b28400ac69a0%3FUNLID%3D4977452812025620105638&data=05|02|irina.varlan%40nhs.net|c93bfff838b0449ce2b108ddbee838b5|37c354b285b047f5b22207b48d774ee3|0|0|638876626778424681|Unknown|TWFpbGZsb3d8eyJFbXB0eU1hcGkiOnRydWUsIlYiOiIwLjAuMDAwMCIsIlAiOiJXaW4zMiIsIkFOIjoiTWFpbCIsIldUIjoyfQ%3D%3D|0|||&sdata=4F53g5RYKsCDhr7Wi62BA%2F%2FGQjdq5iZ1AfFD4nxH0G8%3D&reserved=0

Please note: The WMSPA service is not yet fully launched but is currently accepting referrals.

@ Coming Soon - APC work programme July 2025

APC work programme July 2025:

Aminosalicylates in IBD in Adults - Information Sheet
NICE TA 1075: Dapagliflozin for treating chronic kidney disease - Update

Management of CKD in adults guidelines - Update following NICE TA1075:
Dapagliflozin for treating CKD

SGLT2 inhibitors in CKD and Type 2 Diabetes pathway -Update following NICE TA1075:
Dapagliflozin for treating CKD

Midodrine Prescribing Information Sheet - Update
Salbutamol Inhaler Prescribing in Adults and Children > 12 years with Asthma — New
Continence Formulary- Update

Antimicrobial guidelines: Acute sinusitis - update; Chronic bacterial sinusitis - update;
Diagnosis of UTI- Quick reference guide- proposal to retire; Scabies — interim update;
Tuberculosis - update; Clostridioides Difficile- minor update.

Let us know what you think!

The work of the Nottinghamshire Area Prescribing Committee is supported and managed by

the interface team.

We can be contacted via

Email: nnicb-nn.nottsapc@nhs.net

@ Visit: Nottinghamshire APC Website

D View: Meeting Minutes, Bulletins, Formularies on Teamnet

Further Information
» Nottinghamshire Area Prescribing Committee Website
. Nottinghamshire Joint Formulary Website

Nottinghamshire Area Prescribing Committee Bulletins
® Nottinghamshire Area Prescribing Committee Meeting Minutes

@ ICB Preferred Prescribing List
) Guide to setting up SystmOne formulary in GP practices

Report non-formulary requests from secondary care via
eHealthscope (no patient details)

Please direct queries to your ICB medicines optimisation pharmacist

or e-mail nnicb-nn.nottsapc@nhs.net


https://www.nottsapc.nhs.uk/media/hanpj5an/apc-work-programme-july-25.pdf
https://www.nottsapc.nhs.uk/media/hanpj5an/apc-work-programme-july-25.pdf
mailto:nnicb-nn.nottsapc@nhs.net
https://www.nottinghamshireformulary.nhs.uk/
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